

# IKATES, s.r.o. – Laboratory for glass and building products testing



Tolstého 186, 415 03 Teplice, Czech Republic

tel.: +420 417 503 093, tel.: +420 417 502 825

e-mail: [ikates@ikates.cz](mailto:ikates@ikates.cz) [www.ikates.cz](http://www.ikates.cz)



*Testing laboratory No.1139 accredited by Czech Accreditation Institute  
acc to. ČSN EN ISO/IEC 17025 for glass and selected building products testing*

## TEST REPORT

No. : 91 / 2017

Test item : **Thermally toughened safety glass**  
- initial type tests according to ČSN EN 12150-2:  
- fragmentation test acc. to ČSN EN 12150-1  
- bending strength test acc. to ČSN EN 1288-3

Client (address): AMBER-GLASS Sp. z o.o.,  
ul. Nowa 42, 41-500 Chorzów, Poland

Producer (address): AMBER-GLASS Sp. z o.o.,  
ul. Nowa 42, 41-500 Chorzów, Poland

Place of test performance : IKATES, s.r.o., Teplice

Date of sample receiving : 2017-04-06

Date of test performance : 2017-04-12 to 2017-04-24

Date of issue : 2017-05-10

Number of pages : 4

Page No. : 1

Manager of testing laboratory : Jiří Stránský

Results and/or information out of accreditation range and subcontracts are in the test report identified. Copying and translating, using of report for other purposes (advertisement, extracts from the report) only with consent of the laboratory. Without consent of the laboratory can be this report reproduced whole only.

